Choose Category

     Quick Search   Minimize
  

Product List
Adjust-A-Rate I Transmission Mount Typical Assembly
Quantity 
 

 

 

KeyQtyPart #Description
13140-018Bushing 12MP X 8FP reducer
(Not Available)
22100-098Bolt 3/8” x 3”, Grade 5
(Not Available)
32140-015Plug 8MP square head
(Not Available)
41154-035Servo valve obsolete
(Not Available)
41154-035RBRebuilt servo valve obsolete
(Not Available)
41180-065Seal kit Window valve seal kit
(Not Available)
51317-751Tee Bypass 8MP x 8FP x 8FP
(Not Available)
61317-754Restrictor .015” x 1/4” x 3/16”
(Not Available)
71317-753Adapter 4MJ to 2MP 90° elbow
(Not Available)
81196-016Hose 1/4” x 13” hydraulic hose with 2MP and 4FJX ends
(Not Available)
91317-752Adapter Bypass 8MP x 8FP
(Not Available)
101180-025Check valve 8FP x 8FP
(Not Available)
117108-018Lock washer 3/8”
(Not Available)
123102-005Nut 3/8”
(Not Available)
131140-026Nipple 8MP x 1 1/2” long
(Not Available)
141152-478Key #808 woodruff
(Not Available)
151340-119 Motor Hydraulic, 4.3 cu. in., includes item #14
161317-163Mounting bracket Valve and motor mount
(Not Available)
174100-105Bolt 3/8” x 3/4”, Grade 5
(Not Available)
181317-403Chain #40 single pitch x 27 3/4”
(Not Available)
192130-002Connector link #40 single pitch
(Not Available)
202130-003Connector half link #40 single pitch
(Not Available)
211126-047 Sprocket 40B13 1” round bore
211126-048 Sprocket 40B16 1” round bore
221317-186Adapter Sensor to motor
(Not Available)
231106-013Set screw #10-32 x 1/4”
(Not Available)
242102-033Lock nut #8-32
(Not Available)
254108-029Flat washer 3/16”
(Not Available)
262150-027Mounting strap obsolete
(Not Available)
272106-051Screw #8-32 x 3/4” slotted
(Not Available)
281154-039Sensor, Population rate, includes items #24-27 obsolete
(Not Available)
281154-039RBSensor, Rebuilt population rate sensor obsolete
(Not Available)
291134-020Bushing Population rate
(Not Available)
301106-050Screw 1/4” x 3/4” socket head
(Not Available)
314100-114Bolt 1/2” x 1”, Grade 5
(Not Available)
326108-020Lock washer 1/2”
(Not Available)
334317-122Support Riser plate
(Not Available)
3412100-003Carriage bolt 5/16” x 1”, Grade 5
(Not Available)
354106-003Set screw 5/16” x 5/16” socket head
(Not Available)
364122-006Collar 7/8” hex ID x 3/4”, includes item #35
(Not Available)
371317-220Sprocket 40M30 x 7/8” hex bore
(Not Available)
381100-004Carriage bolt 3/8” x 1”, Grade 5
(Not Available)
391100-118Bolt 1/2” x 2”, Grade 5
(Not Available)
401317-175Arm Chain idler strap
(Not Available)
4112108-001Flat washer 1/2” SAE
(Not Available)
421126-020Sprocket Idler 40-17 x 1/2” bore
(Not Available)
432102-007Nut 1/2”
(Not Available)
442134-015Machine washer 1 1/2”OD x 1”ID x 18 GA.
(Not Available)
454134-013Machine washer 1 1/2”OD x 1”ID x 14 GA.
(Not Available)
461317-223Sprocket Double 40M15-30 x 7/8” hex bore
(Not Available)
471317-262Tee Chain adjusting
(Not Available)
481100-057Carriage bolt 1/2” x 1 1/4”, Grade 5, short neck
(Not Available)
491317-401Chain #40 single pitch x 31 3/4”
(Not Available)
501153-023Decal Adjust-a-rate
(Not Available)
511153-061Decal Danger
(Not Available)
521153-046Decal Danger for chains and gears
(Not Available)
532154-194Micro switch obsolete
(Not Available)
541154-065Gasket obsolete
(Not Available)
551317-755By-pass kit obsolete
(Not Available)